™
T
0
>
©

ADJUSTABLE

INCLINE DECLINE

BENCH

T T



https://manuals.plus/m/878ed266dd0cb7126e7338a9241b99564549e47a905e014344ecda78e818343f

PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

x1 ~ X1 e x1 S x1
/ EITE, S
L
b
94-02-03 94-02-04 94-02-05
QTY 8. QTY 9. QTY 10. QTY
x1 x1 _ X2 x1
"-ul . 1 . o _: S
|_.\_.I. '----"i EI_-:-:-E ) ::-—-—_:__:'-j'_ __,j
| N b S ==
’ R
94-02-08 94-02-09 94-02-10
QTY 13. QTY
x1 l x2
. :_a-‘-,
94-02-11 94-02-12 94-02-13

@SYNERGEE' | INCLINE DECLINE BENCH




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

i

ASYNERGEE | INCLINE DECLINE BENCH

J,

A. arv|B, arv|c, av|p, arv|E, ary
x4 o x6 t x1 x12
} . -u'-~
M8x16 FULLY M8x35 FULLY M10x55 PARTIALLY M12x110 PARTIALLY
THREADED BOLT THREADED BOLT THREADED BOLT THREADED BOLT M8 WASHER
x12 X2 X6 — x1
ST SR,
[ =
| | et .-2""'
| W £
N~ ) \
o
M10 WASHER M12 WASHER M10 CAP NUT M12 NUT




HARDWARE SIZING CHART

BOLT J"n'-i;-ﬂ

s B

woxss | —

wzmo | I

@SYNERGEE' | INCLINE DECLINE BENCH




STEP PART GUIDE

ASSEMBLY
STEP: 1

# PART NAME QTY
1. 94-02-01 1

2 94-02-02 1

3 94-02-03 1
c. MI10X55 STEEL SQUARE-NECK CARRIAGE 4

BOLTS
F. M10 WASHER
G. M10 CAP NUT

|I .-
[ O -

@SYNERGEE' | INCLINE DECLINE BENCH




ASSEMBLY STEP PART GUIDE
STEP: 2

H PART NAME QTY
8. 94-02-08 1
C. MI10X55 PARTIALLY THREADED BOLT 2
F. M10 WASHER 4
H. M10 CAP NUT 2

@SYNERGEE' | INCLINE DECLINE BENCH




QTY
1
1
4
4

STEP PART GUIDE

PART NAME

94-02-07
M8x35 FULLY THREADED BOLT

94-02-10
M8 WASHER

H
7
10
B
E

T

T
O
Z
LLl
m
L
Z
=
3]
L
)
LLJ
Z
=
3]
Z
L
LL)
2
=
-

(0

A

>
el
1]
=
L
N
%)
<



ASSEMBLY STEP PART GUIDE
STEP: 4

PART NAME QTY

#

4. |94-02-04
5. |94-02-05
6

A

B

F

94-02-06

M8x16 FULLY THREADED BOLT
M8x35 FULLY THREADED BOLT
M10 WASHER

|~ | |=|= |

@SYNERGEE' | INCLINE DECLINE BENCH




ASSEMBLY STEP PART GUIDE
STEP: 5-A

H PART NAME QTY
ASSEMBLY FROM STEP 4

@SYNERGEE' | INCLINE DECLINE BENCH



ASSEMBLY STEP PART GUIDE

STEP: 5-B # |PARTNAME QTY

ASSEMBLY FROM STEP 3 -
M12x110 PARTIALLY THREADED BOLT 1
M12 WASHER 2
M12 NUT 1

~ |0 |o

@SYNERGEE' | INCLINE DECLINE BENCH




ASSEMBLY STEP PART GUIDE
STEP: 6-A

# | PART NAME QTY
13. |1 94-02-13 1

@SYNERGEE' | INCLINE DECLINE BENCH



ASSEMBLY STEP PART GUIDE
STEP: 6-B

# | PART NAME QTY
13. |1 94-02-13 1

@SYNERGEE' | INCLINE DECLINE BENCH



ASSEMBLY STEP PART GUIDE
STEP: 7

# |PART NAME QTY
9. |94-02-09 2
n.  [94-02-1 2
12. | 94-02-12 1

@SYNERGEE' | INCLINE DECLINE BENCH



